

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-06-16 17:31:38  
Date of Next Testing: 2027-06-15 17:31:38  
Product Name: **CNTs/LLDPE**  
CAS Number:  
Specifications & Purity: 20wt%  
Lot #: F2307099  
SKU #: **C141052**  
Analysis: **242607**

Parameter	Limit Values	Result
CNTs Content	19-21 (%)	20.50%
granularity:75 ~ 425 $\mu$ m	0-1.1 ( $\Omega$ ·cm)	1.09 $\Omega$ ·cm



John Su  
QA & QC Manager